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DECLARATION
I R TR &% T R S s (A B AL

The report is invalid in case of no special seal for test report or no official seal of the inspection unit,
2. MELKE. F%. MEAEETR.
The report is invalid in case of no signatures of test assistant, reviewer and approver,
~ IRERBTA.
The report is invalid in case of sign of erasure.
4. WREMREEEFW BTRIMEZ AR+ HH N ARG AR,

[f any objections to this test report occur, please submit to the inspection unit within 15 days upon receipt

(8]

of this report.

5. —RRIEIR, ZIEARIGO REE 1 5.
Generally, the test unit only bears responsibility for the received samples in case of commissioned
inspection.

6+ AR E N AMRNLE RGO F. REARLERHEE LS S AR S,
The laboratory is responsible for the inspection results. This test report shall not be duplicated without
prior written approval of the laboratory.

7o WHEFU, LERE Frpy E i

In the event of any dispute of this report, the Chinese language version shall control.
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Special Equipment Inspection Station of Hefei General Machinery Research Institute Co.,

Ltd.

Wohk: WA ST KITEHIE 888 5

Address: No.888, West Changjiang Road, Hefei, Anhui, P.R. China
Fif: (0551) 65311289  Phone: (0551) 65311289

f8E: (0551) 65313745 Fax: (0551) 65313745
BE4m: 230031 PC: 230031
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Special Equipment Inspection Station of Hefei General Machinery

Research Institute Co., Ltd. Test Report

Ne 2021-GMRI-XZX-FS-001

] — TSI /
Ji oo f ﬁj—: BT Model/specification
Product Stainless steel square bar P
ﬁﬂa’ Trademark VFK
2w N N . “1s A 2 : TRE i
FP s T A (B A IRA R e MABTR AR
: Jiangsu XZX Co., Ltd Test ty Hydrogen induced
Client g - . est type cracking test
EYE 2 ' HaEAR /
Manufacturer Grade of sample
A FEAT M
/ A% sampling /
Address £ 4
j{i}#—f-ﬂ:—&,\g 71:-1{'3 /‘}:] Date
L / 1% Sending 2021.10.8
Sampling location
. Y 78 Sanpig /
pE ¥}z 1 £ - *—?% Person
) Base number of / i A5k
Quantity of samples | One set ) . 1% Sending
sampling Li Da
SR SR ; Houih 5 20211008-XZX-
SEniAlOTESEr oL Sample number HIC-11~13
original sample

RIIR B NACE TMO0284-2016 Evaluation of Pipeline and Pressure Vessel Steels Jfor Resistance to
Test basis Hydrogen-Induced Cracking
RERE | AEEUFR R
Test items Hydrogen induced cracking test
B 5 2R LB
I LEL

Test conclusion

Test results refer to appendix.

i%;%

Y W T\;\'\'\‘\ﬁ[\g’\r

£z

Remarks

Lo P AR JREERGS . MR A . R AR T AR ol 2 i B (.

1. Product, serial number of original sample, material, batch Now=trademark and technical
requirements are provided by the client.

2. I TTERARER T R E .

2. Test method and standard are required by the client.

3. WA RARBENARA TSI, BEH SIS EaRREaRAT.

3.The test was commissioned by Jiangsu Yinshi Inspection and Testing Co., Ltd., and the report

was issued to Jiangsu XZX Co., Ltd.
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Appendix:
P ¥4 LA EERREARAR
Client Jiangsu XZX Co., Ltd.
Information of the samples
HonkT JE on s AR R a5 MR
Samples No. Product Serial No. of original sample Material
NEEM I
Ik 1 TP316L
Stainless steel square bar
20211008-XZX-HIC bl e &z
-11~13 Batch No. Remarks
. PR,
VX1910-689 | 1ii1‘$ﬂi§?E7i%J% .
The specimens were machined by the entrusting party.
REAE &
Test information
S i s pH o g e :
REEE | #RER —( oo T = PBLEE 7 X, IR B 8]
| MR | R | R R ey :
Temperature | Test solution i ] Degreasing method Test duration
Initial Start Finish
e it g 7+
25°C ik 2.7 3.1 38 Aty 96 h
Solution A Degreasing agent
R LR
Test results
CLR (%) CTR (%) CSR (%)
o o ﬁ‘ﬁd @
Heath s Detected | FRUE | gyppy | FRUL [ gppre | FAME | 00
Samples No. f Measured Measured Measured
ace Average Average Averag
g erag rage
value value value
111 0 0 0
20211008-XZX-HIC-11 112 0 0 0 0 0 0
113 0 0 0
121 0 0 0
20211008-XZX-HIC-12 122 0 0 0 0 0 0
123 0 0 0
131 0 0 0
20211008-XZX-HIC-13 132 0 0 0 0 0 0
133 0 0 0
-&fﬂﬂ#éﬁ—?iﬁﬁ 0 0 0
Average for all samples
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Acceptance requirements of the client:/
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111 TR No crack 112 THL  Nocrack 113 TR No crack

g

121 TR No crack 122 T Nocrack 123 TR No crack

131 THEL  Nocrack 132 E&RE  Nocrack 133 THEL  Nocrack
Bl | #5450 20211008-XZX-HIC-11~13 &4 HIC it 14 Ay #4 s 268
Fig.1 Typical metallographs of detected faces of the samples (Samples No.: 20211008-XZX-HIC-11~13)

__ Information of HIC cracks

LEEAG) | BEEA®D) oms | AEKAG) | AERAD)
Crack length | Crack thickness Detocted face
(prm) (pm) (pm) (pm)

b g R
Detected face

Crack length | Crack thickness |-
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